AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400

TEST REPORT

Client: Harmony Timber Floors

96 Kortum Drive Burleigh QLD 4220 **Test Number** : 22-003047

Issue Date : 17/08/2022 Print Date : 17/08/2022

Sample Description Clients Ref : "Harmony Whitewashed SPC Hybrid Vinyl flooring"

SPC Hybrid Vinyl flooring End Use: Flooring

Nominal Composition: Vinyl top/Stone core/ EVA rubber underlay

Nominal Mass per Unit Area/Density: Approx: 12kg/m2

Nominal Thickness: 6.5mm



275452 59849 Page 1 of 2

Australian Wool Testing Authority Ltd Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing Accreditation Numbers: 983, 985, and 1356

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.



MICHAEL A. JACKSON B.Sc.(Hons)

Fiona McDonald

APPROVED SIGNATORY

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400

TEST REPORT

Client: Harmony Timber Floors

96 Kortum Drive Burleigh QLD 4220 Test Number : 22-003047 Issue Date : 17/08/2022

Issue Date : 17/08/2022 Print Date : 17/08/2022

AS 4586-2013 Appendix A Slip Resistance Classification of new Pedestrian Surface Materials Wet Pendulum Test Method

Date of Testing 17/08/2022

Test Temperature (20±5degC) 21 °C

Sample Preparation Sample washed with pH neutral detergent and

dried

Test Direction Length

Fixed/Unfixed Unfixed

Slider No 96 Batch No 97

 Length
 1
 2
 3
 4
 5
 SRV

 British Pendulum
 37
 38
 36
 37
 38
 37

Number

Classification P3

Equipment: Cooper Pendulum Skid Tester Serial No: 1433-01 Calibrated 21/09/2021 Slider prepared using P400 and 3µm lapping film.

These results apply only to the specimens tested and it is recommended that before selection of flooring or paving materials the effect of service conditions, including maintenance and wear on their slip resistance be checked.

275452 59849 Page 2 of 2

Australian Wool Testing Authority Ltd Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing Accreditation Numbers: 983, 985, and 1356

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.



MICHAEL A. JACKSON B.Sc.(Hons)

Fiona McDonald

APPROVED SIGNATORY